RRVAT,
N Yy

Rapport

Diarienummer Projektnummer

NV rapport 2023-08 4423

Ultrafiltration Pilot Plant at Gorvaln WTP

Purifying Carbon Filtrate to Evaluating Operation for the Future Treatment
Plant

Ida Sekizovic
Philip Warman

Norrvatten
2023-08-25




Abstract

This project report describes an ultrafiltration pilot operation with direct coagulation. The UF
step will be a part of the new water treatment process at the Gorvéln plant. Norrvatten is
constructing the plant in phases to improve the capacity and microbial barrier of the treatment
process. The NFVP, which manages the development and construction, requires a basis for
the design and performance of UF with direct coagulation. Knowledge of the operation is also
needed to understand what obstacles could occur during daily operations. Inge DuPont was
chosen as the supplier of the membrane pilot plant for this study. They provided two parallel
membrane lines with two vertical UF modules of the model dizzler XL 0,9 MB 80 WT.

The purpose of the project was to gain knowledge of the UF pilot plant, specifically, how the
process is affected by various parameter settings and seasonal changes while using GAC
filtrate as feed water. The goals of the project were:

- optimisation of the coagulant dosage at a given pH adjustment,

- attain experience from the pilot’s operation at different fluxes,

- understand how variations in temperatures affect the membrane performance,

- find a sufficient coagulant retention time,

- Determine optimal chemical enhanced backwash sequence based on backwash
interval and dosage of chemicals,

- evaluate the removal efficiency of natural organic matter over UF pilot.

The pilot operation confirmed acceptable operation of the UF pilot with direct coagulation
using filtrate from the activated carbon filters.

The optimal coagulant dosage was found to be approximately 1,5 mg AL with a pH
adjustment to 6,9 for stable permeability. However, a higher dosage was needed during
seasonal variations. An immediate increase in permeability could be accomplished by
temporarily increasing the coagulant dosage to 2,0 mg Al/L. The pilot was tested with higher
flux rates of 85 and 100 Imh. The coagulant dosage needed to be increased to achieve stable
operation at higher flux, and 2,0 mg Al/L was enough for stable operation for 85 Imh, but not
100 Imh.

The contact time between coagulant addition and UF filtration was adjusted to 42 s for ideal
coagulation and floc formation on the membrane. This maintained the aluminium residue in
the permeate below the internal limit of 0,03 mg Al/L at the Gorviln plant, when the coagulant
dose was set to 1,5 mg Al/L.

A normal backwash should also be implemented at the start of a chemically enhanced
backwash, ensuring no suspended solids exceed 40 mg/L.

Operating the UF membrane pilot without coagulant addition resulted in a decreasing
permeability profile. Even with the addition of chlorine in the CEB could the permeability not
be recovered to similar stable operation conditions achieved with coagulant dosing.

When coagulant is dosed, the reduction of organic matter was, on average, between 10 — 20
% measured by UV2s4. Operating the membranes without coagulant decreases the permeability
and increases the TMP and does not appear to achieve a stable operation, and results in
minimal organic reduction approximately a 1 —2 % reduction in UV2s4.



List of abbreviations

BW — Backwash

CEB — Chemical Enhanced Backwash

DOC — Dissolved organic carbon [mg/L]

feed — Filtrate from granular activated carbon dosed with coagulant and sodium hydroxide
before the membrane filtration

Flux — Hydraulic loading rate based on flow of water through a membrane surface area
[Imh/bar]

H2S04 — Sulphuric acid

KF — Granular activated carbon filter

L1 —Membrane line 1

L2 — Membrane line 2

mPermeability — Mean permeability of a CEB cycle

NaOH — Sodium hydroxide

NOM — Natural organic matter

NaOCl — Hypochlorite

PAX-XL60 — Poly aluminium chloride (Al2CI (OH)s), used as a coagulant

perm — Filtrate from the UF pilot plant

PDT — Pressure Decay Test

RT — Coagulant retention time (flocculation time)

source — Granular activated carbon filtrate used as feed water in the pilot before pH
adjustment

TMP — The feed pressure minus the permeate pressure [mbar]

TOC — Total organic carbon [mg/L]

UF - Ultrafiltration

UV2s4 — Absorbance at 254 nm [Abs/m]

WTP — Water treatment plant



Table of content

1. Introduction 5
1.1, Purpose and GOAILS .........cceeviieiiieiiieiieie ettt et et en 5
1.2, DEIMITATIONS ..eoutiiiiiiiiiiiiiesiie ettt ettt ettt e st e e bt e seteebeesaeeens 5

2. Implementation 6
2.1, PIlOt DESIZN c..evieeiieiiieciie ettt ettt ettt ettt ettt e et enbeeneas 6
2.2, Operational SEHNGS .....cc.eeeciiiiiiieeiieeeee et e e e e e e e e aaeeenaeas 8
2.3, Experimental Plan...........cccoooiiiiiiiiiiii s 9
2.4, Data CollECHION .....cueiuiieiiiriieieeteet ettt sttt ettt ettt see e 10

3. Water Quality in Raw Water, Source, and Perm 11

4. Results and Discussions 12
4.1. Period 1: Optimal Coagulant DOSAZE ..........ccceevueeriieriieiiieniieiie e 12

4.1.1. Main FINAINGS .....oooiiiiieiiieie et et 15
4.2. Period 2: Alternating Flux and Retention Time during Lower Temperatures .... 16
4.2.1. Main FINAINGS ..cc.eoiiiiiiieiieeieeeee ettt e 18
4.3. Period 3: Filtration without Coagulant............ccccceeeeviieeriiieiiiiieeiee e 19
4.3.1. Main FINAINGS ..cc.eoiiiiiieiieeeee e st 21
4.4. Period 4: Evaluation of CEB Effluent ..........cccccoceviiiiiiiiniiniiiinccicceee 22
4.5. Period 5: CEB AdJUSMENt .......cccuviiiiiieiiieeiee ettt ettt eee et eveeesnnee e 23
4.5.1. Main FINAINGS ..c.veiiieiiieiiee e s 25
4.6. Period 6: Alternating Flux during Lower Water Quality ..........ccccoeeieviiieniennnn. 26
4.6.1. Main FINAINGS ......oooviiieiiiiecie ettt e 28
4.7, AuXiliary REeSUILS .......ooouiiiiiiiieiiee e 29
4.7.1. Seasonal Effect on Performance ...........ccccooevieniininiinieninieneeeneeeee, 29
L B < D LRSS UUSPRR 29
4.7.3. Operational Challenges ..........coceeeerieriiiiniinieieneeceeceee e 30

5. Conclusion and Recommendations for the Future Plant 31

6. Appendices 32
Appendix 1: Aluminium Concentration and pH Adjustment..............ccccceeevieriencnnene 32
Appendix 2: Dosage Setting in CEB and Neutralisation Cycle..........cccceovvieneenennen. 34
Appendix 3: Measured Parameters .........ccveevvieriiieeeiieeeiie e eree e 36
Appendix 4: Measured Water QUality ..........cccoceeriiiiieniiieiieieee e 37
Appendix 5: Water Quality of Neutralised CEB ..........ccccocieiiiiiiiniiiiieieeeeeeee 41
Appendix 6: Guidelines for Effluent Discharge to Mélaren............ccccceecveeeciveenneeennee. 44
Appendix 7: Original Experimental Plan for the UF Pilot Project 2022-2023............ 45

References 48




Norrvatten 5 (48)

1. Introduction

This project involves an ultrafiltration (UF) pilot operation with direct coagulation. The UF step
will be a part of the water treatment process at the Gorvéln plant. Norrvatten is gradually
constructing a new water treatment plant (WTP) to improve the capacity and microbial barrier
of the treatment process. The UF step will be placed after the granulated activated carbon filter
(GAC filter). The results of the microbial barrier will be presented in a separate report (Holmer
& Danielsson, 2023).

Several collaborators were a part of the project. The NFVP, which manages the development
of Norrvatten new treatment plant, requires a basis for the dimension and performance of UF
with direct coagulation when using carbon filtrate as feed water. The role of Process and
Production at Norrvatten requests knowledge of the operation and seeks an understanding of
what obstacles could occur during daily operations. Furthermore, to verify if placement after
the GAC filter is suitable in contrast with the previous pilot study when sand filtrate was used
as feed water (Kohler & Sekizovic, 2021). inge Dupont supplied the pilot plant. inge was chosen
as the supplier as they met the need to provide two parallel membrane lines with two vertical
UF modules. Furthermore, they delivered a different kind of hollow fibre membranes compared
to previous pilot studies at Norrvatten, which gave a new understanding of performance using
other UF modules. Inge also provided recommendations on how the pilot plant should be
operated and interpreted trends when adjusting different parameters.

1.1. Purpose and Goals

The project’s purpose is to gather knowledge for the standard operation of the UF pilot plant,
specifically, how the process is affected by various parameter settings and seasonal changes
while using GAC filtrate as feed water.

The goals of the project are:
- Optimisation of the coagulant dosage at a given pH adjustment.
- Find a sufficient coagulant retention time (RT).
- Attain experience from the pilot’s operation at different fluxes.
- Understand how variations in temperatures affect the membrane performance.
- Construct a suitable chemical enhanced backwash (CEB) sequence based on the
operation, involving CEB interval and dosage of chemicals.
- Evaluate the removal efficiency of natural organic matter (NOM) for the UF pilot.

1.2. Delimitations

The project was conducted for one year. The feed water used in the pilot plant was filtrate taken
from carbon filters 2 (KF2) and 4 (KF4). Both membrane lines used filtrate from KF4 at the
beginning of the project, which had a median RT of 5,1 min. KF4 was filled with saturated
GAC covered with a biofilm called BAC filter from the manufacturing Norit §30. Then, feed
water was switched to filtrate from KF2, with a median RT of 19,5 min. KF2 was previously
filled with new activated carbon from the manufacturer Brennsorb 830. The use of coagulant
in the project was limited to poly aluminium chloride and the brand PAX-XL60.



Norrvatten 6 (48)

2. Implementation

The implementation of the project is described in chapters 2.1-2.4. It includes the pilot plant
schematic design, operational setting, an experimental plan for the adjusted parameters, and
data collection.

2.1. Pilot Design

The physical layout of the pilot plant consists of two containers provided by the membrane
manufacturer inge GmbH, a part of the DuPont corporation. The first container includes two
operational lines with membrane modules of the model dizzler XL 0,9 MB 80 WT. The
membrane surface area is 80 m? and the pore size is 20 nm. The plant also contains pH
adjustment, coagulant dosing, and dosing of cleaning chemicals. The second container is a
neutralisation plant for adjusting the pH and neutralising chlorine substances of the effluent
CEB before releasing it into the recipient.

Z l Mol

PRE-FILTER 1

SOURCE TANK 1

|

PERM

\X/ TANK

PRE-FILTER 2

B QP,_<H

SOURCE TANK 2

1 (J—T < UF2

X ¥ ¥ X X ¥ X X PERM
| | ¥ TANK

o0 O O 2
n I

Coagulant 1 Coagulant 2
nn CEBdrain  BW drain n n i
pH adjustment chemical Cleaning chemicals
(NaOH) (Hypochlorite) (NaOH)  (H2504)

Figure 1. Schematic design of the pilot plant.

Figure 1 presents a schematic design of how the water is treated in the pilot plant. The water is
filtered in two separate lines, membrane lines 1 (L1) and 2 (L2). The feed water (source) is
pumped from carbon filters inside the WTP. Then, it passes through a pre-filter with a 200 um
mesh to remove larger particles. The water is filled up in a feed tank inside the pilot plant. The



Norrvatten 7 (48)

water (feed) is then pH adjusted with sodium hydroxide (NaOH) and dosed with (PAX-XL60)
as a coagulant, which is then mixed in an inline static mixer.

Figure 2. Membrane module of the model dizzler XL 0,9 MB 80 WT and cross-section of a membrane fibre (inge
GmbH, 2019).

The feed is filtered in a vertical hollow fibre UF module with a multi-bore structure of seven
capillaries. The fibres are 4 mm in diameter, and each capillary has a diameter of 0,9 mm, which
is illustrated in Figure 2.

Filtration Backwash

Feed Water

e1eh)

EFilltrate

l | ] : |
‘ A p AN % N

s

!

LRI

11111

Figure 3. Membrane fibre during the mode’s filtration and backwash (inge GmbH, 2019).

The separation occurs through inside-out filtration and dead-end mode, as seen in Figure 3. The

treated permeate (perm) is gathered in a permeate tank, also used to wash the membranes during
backwash (BW) and CEB.



Norrvatten 8 (48)

2.2. Operational Settings

The UF process operation is monitored by assessing trends in permeability and TMP at constant
flux, which is set by adjusting the water flow. The permeability has internal limits where the
pilot plant shuts down at a permeability of 190 Imh/bar, alternatively, a TMP of 700 mbar. The
shutdown occurs at 190 Imh/bar as the membrane’s critical permeability is passed after 200
Imh/bar on recommendations by inge.

The pilot plant runs in three modes during operation: filtration, BW, and CEB. The filtration
cycle runs for 60 min, the BW for 50 s after every filtration cycle, and the CEB for 50 min,
usually after every 48 hours.

During filtration, the default setting of the pilot plant at the commissioning was set with the
flux 70 Imh, the RT 21 s, 48 h interval between CEB, and pH adjustment was set to 6,7. The
RT at 21 s was determined by the length of the pipes at flux 70 Imh. The pH adjustment was
established by an inline sensor in the feed, which measured the pH and sent a feedback signal
to the pH adjustment dosage. Subsequently, NaOH dosage was adjusted according to a pH of
6,5. Additionally, laboratory samples were analysed to control the correct pH. pH analysis in
the feed is presented in Figure 17 in Appendix 1.

Aluminium dosages were based on previous pilot studies by Koéhler and Sekizovic, 2021.
Setpoint aluminium concentration in the stream was controlled by laboratory samplings, where
concentrations observed in the feed were compared between the setpoint and actual value.
Laboratory samples were also taken of the perm to ensure that the value did not exceed the
internal limit of 0,03 mg Al/L (Norrvatten, 2003). Furthermore, the BW's chlorine and
aluminium concentrations were measured to confirm the correct aluminium dosing. Figures 18
and 19 in Appendix 1 present aluminium concentrations throughout the operation.

The process modes for BW and CEB were set on a predetermined sequence, recommended by
inge. The BW was flushed from the outside, through the pores, first from the top of the module
for 25 seconds and then from the bottom for 17 seconds. Then, the membrane was switched
back to filtration mode.

The CEB sequence was run in three phases and constantly with a regular BW before the

sequence started:

1. The membrane was backwashed with permeate and NaOH from the top and bottom, then
soaked for 15 min. Alternatively, the first step in the CEB was backwashed with permeate,
NaOH, and hypochlorite (NaOCI). The chlorine concentration was based on previous pilot
studies to 200 mg/L and approved by inge (Kohler & Sekizovic, 2021).

2. The membrane was rinsed from chemicals with permeate and flushed in filtration mode
for 15 min.

3. The membrane was backwashed with permeate and sulphuric acid (H2SO4) from the top
and bottom and soaked for 15 min. Afterwards, the membrane is rinsed before going back
into filtration.

pH was set to 11,95 in the caustic wash step of the CEB and 2,25 in the acidic wash step. The
feed pH was monitored to correctly adjust the dosage of chemicals in the CEB, presented in
Figures 20 and 21 in Appendix 2. The pH setpoint must be reached to achieve adequate



Norrvatten 9 (48)

chemical backwash, but also that the pH does not exceed the upper limit of 11,95, which could
lead to precipitation of calcium carbonate during soaking and a less beneficial cleaning.

The effluent CEB was treated in a neutralisation plant before being released to the recipient.
The neutralisation was conducted on a set interval for redox potential and pH. The process
started after a CEB and when the neutralisation tank reached a level of 30 %. First, the effluent